



TEST REPORT

98, Gyoyukwon-ro, Gwacheon-si, Gyeonggi-do, 13810, Korea

TEL 82-2-2164-0011

FAX 82-2-2634-1008

Report No : TAK-2022-084489

Receipt Date : 2022.06.22.

Representative : Gyuseok Seo

Test Completion Date : 2022.07.06.

Company name : ILSIN CHEMICAL CO. LTD.

Address : 2, Sincheoksandan1-ro, Deoksan-eup, Jincheon-gun, Chungcheongbuk-do, Republic of Korea

Sample name : MAGIC FOAM(OSUNG)

Test Results

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
Apparent Density	kg/m ³	-	27	KS M 3809 : 2021
Thermal Conductivity [Mean Temperature (20 ± 5) °C]	W/(m · K)	-	0.030	KS M 3809 : 2021
Flammability-Burning time1	sec	-	60	KS M 3809 : 2021
Flammability-Burning time2	sec	-	60	KS M 3809 : 2021
Flammability-Burning time3	sec	-	60	KS M 3809 : 2021
Flammability-Burning time4	sec	-	60	KS M 3809 : 2021
Flammability-Burning time5	sec	-	60	KS M 3809 : 2021
Flammability-Burning length1	mm	-	52	KS M 3809 : 2021
Flammability-Burning length2	mm	-	49	KS M 3809 : 2021
Flammability-Burning length3	mm	-	50	KS M 3809 : 2021
Flammability-Burning length4	mm	-	45	KS M 3809 : 2021
Flammability-Burning length5	mm	-	48	KS M 3809 : 2021

N

- Usage of Report : QUALITY CONTROL

- Next Page -

KJM

Prepared by KIM JEONGMIN

Tel : 02-2092-3704

Im Youngkeun

Reviewed by Im Youngkeun

Tel : 1577-0091(ARS ①→④)

2022.07.06

Korea Testing & Research Institute

President



QR Code for forgery

Page : 1 of 2

전자문서본은 시험결과에 대한 참고용입니다.

전자문서본(Electronic Copy)



TEST REPORT

98, Gyoyukwon-ro, Gwacheon-si, Gyeonggi-do, 13810, Korea

TEL 82-2-2164-0011

FAX 82-2-2634-1008

Report No : TAK-2022-084489

Receipt Date : 2022.06.22.

Representative : Gyuseok Seo

Test Completion Date : 2022.07.06.

Company name : ILSIN CHEMICAL CO. LTD.

Address : 2, Sincheoksandan1-ro, Deoksan-eup, Jincheon-gun, Chungcheongbuk-do, Republic of Korea

Sample name : MAGIC FOAM(OSUNG)

Test Results

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
-----------	------	--------	--------	-------------

- Note :
- The test results of this test report are only limited in to the samples and sample names provided by the client and do not guarantee the quality of all products of the client. You Can check website (www.ktr.or.kr) or QR code to verify the authenticity of the certificate.
 - This test report shall be used only within the purpose of its defined usage and shall not be used for public relation, advertisement and lawsuit.
 - This test report is only valid when printed on KTR original report paper with hologram and when re-issued by KTR. The copy and the electronic file of the test report are only for reference.

The above testing certificate is not related to KS Q ISO/IEC 17025 and Korea Laboratory Accreditation Scheme.

KJM

Prepared by KIM JEONGMIN
Tel : 02-2092-3704

Im Youngkeun

Reviewed by Im Youngkeun
Tel : 1577-0091(ARS ①→④)

2022.07.06

Korea Testing & Research Institute

President



QR Code for forgery